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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-22192-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI| C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS }
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS }
power
15.247(d) Bar_ld I_Edge Compliance of RF Conducted Conducted PASS }
Emissions
15.247(d) _ o Conducted PASS -
15.205 Spurious Emissions
15.209 Radiated PASS -
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

6-October-2022 - 19-October-2022
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2.1

Japan

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number
Serial number

Trade name

Number of sample(s)

EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version
Firmware Version
RF Specification
Protocol

Frequency range

Number of RF Channels

Modulation type

Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

All information in this chapter was provided by the applicant.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1146

354663600011776, 354663600011206, 354663600011222
Kyocera

3

Pre-Production

Battery: DC 3.87 V

(W) 69 mm x (D) 153 mm x (H) 8.9 mm

Indoor and Outdoor use

-20°Cto 60 °C

DMT

0.110Y0.9017.a

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g /11n (HT20): 2412 MHZz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g / 11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11Db: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 656Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

54.576 mW (IEEE802.11b)
214.289 mW (IEEE802.11g)
245.471 mW (IEEE802.11n: HT20)

Internal antenna

-0.5 dBi

Page 4 of 75
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: EB1146, Serial Number: 354663600011776, 354663600011206, 354663600011222

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
2.3.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462

TUV SUD Japan Ltd. Page’ of 75
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2.5

2.6

Japan
Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- Tx mode

i)  Test program setup to the Software

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the Software

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. Page 6 of 75




Document Number: JPD-TR-22192-0 @

Japan

3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the listin “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
354663600011776,
1 Mobile Phone KYOCERA EB1146 354663600011206, | JOYEB1146 EUT
354663600011222
2 | AC Adapter KDDI 0602PQA N/A N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 15 No Plastic *
*:AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
USB Type-C 60 Hz

# : Un-detachable cable

TUV SUD Japan Ltd. Page 7 0f 75
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 DO1 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the
appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.
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4.1.3 Measurement result

Japan

Date 19-October-2022
Temperature 19.9 ['C]
Humidity 38.1 [%] Test engineer
Test place Shielded room No.4 Kazunori Saito
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 8.092 15.495 15.359
Middle 8.570 15.354 15.159
High 8.085 11.348 15.148
Occupied Bandwidth (99%) [MHZz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 12.814 16.357 17.544
Middle 12.856 16.363 17.554
High 12.495 16.120 17.502

TUV SUD Japan Ltd.
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4.1.4 Trace data
[[EEE802.11b]

Channel Low

BH 1

Occupied Bandwidth
12.8143 MHz

Transmit Freq Error 1
% dB Bandwidth

Channel Middle

BH 1

Occupied Bandwidth
12.8555 MHz

Transmit Freq Error -
% dB Bandwidth

Channel High

BH 1

Occupied Bandwidth
12.4949 MHz

Transmit Freq Error
% «B Bandwidth

TUV SUD Japan Ltd.

Occ BH % Pwr
% dB

Occ BH X Pur
% dB

Occ BH % Pwr
% dB

Page 10 of 75
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[IEEE802.11g]

Channel Low

#Htten

BH 1

Occupied Bandwidth
16.3571 MHz

Transmit Freq Error
% dB Bandwidth

Channel Middle

BH 1

Occupied Bandwidth
16.3625 MHz

Transmit Freq Error
% dB Bandwidth

Channel High

BH 1

Occupied Bandwidth
16.1204 MHz

Transmit Freq Error -
% dB Bandwidth 1

TUV SUD Japan Ltd.

Occ BH % Pwr
¥ dB

Occ BH % Pwr
% dB

Occ BH % Pwr
% dB

ANA i
A A
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[IEEE802.11n (HT20)]

Channel Low

#Htten

BH 1

Occupied Bandwidth
17.5443 MHz

Transmit Freq Error
% dB Bandwidth

Channel Middle

BH 1

Occupied Bandwidth
17.5542 MHz

Transmit Freq Error
% dB Bandwidth

Channel High

Iy

BH 1

Occupied Bandwidth
17.5022 MHz

Transmit Freq Error -
% dB Bandwidth 1

TUV SUD Japan Ltd.

Occ BH % Pwr
¥ dB

Occ BH % Pwr
% dB

Occ BH % Pwr
% dB
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 DO1 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less

TUV SUD Japan Ltd. Page 130175
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4.2.3 Measurement result
Date :  14-October-2022
Temperature . 248 ['C]
Humidity : 48.3 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
[I[EEE802.11b]
Battery Full
Center Reading Factor Level Peak Limit
Channel Frequency (dBm) (dB) (dBm) Output Power (mw) Result
(MHz) (mWw)
Low 2412 6.43 10.52 16.95 49.545 =1000 PASS
Middle 2437 6.85 10.52 17.37 54.576 =1000 PASS
High 2462 6.56 10.52 17.08 51.050 =1000 PASS
[I[EEEB02.119]
Battery Full
Center . Peak oo
Reading Factor Level Limit
Channel Frequency Output Power Result
(MHz) (dBm) (dB) (dBm) (mwW) (mWw)
Low 2412 12.79 10.52 23.31 214.289 =1000 PASS
Middle 2437 1231 10.52 22.83 191.867 =1000 PASS
High 2462 11.42 10.52 21.94 156.315 =1000 PASS
[I[EEE8B02.11n (HT20)]
Battery Full
Center . Peak oo
Reading Factor Level Limit
Channel Frequency Output Power Result
(MH2) (dBm) (dB) (dBm) (MW) (mWw)
Low 2412 13.38 10.52 23.90 245.471 =1000 PASS
Middle 2437 13.33 10.52 23.85 242.661 =1000 PASS
High 2462 12.57 10.52 23.09 203.704 =1000 PASS

Calculation;
Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mV\/)

TUV SUD Japan Ltd. Page 140175
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW =3 xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 1501 75
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4.3.3 Measurement result
Date . 7-October-2022
Temperature . 23.2 [C]
Humidity : 39.3 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
[IEEE802.11b]
RF Band- .
Band-edge Difference L
Channel Frequency Power Frequency edge Level Limit Result
(MHz) Level (MHz) Level (dBm) (dBm)
(dBm) (dBm)
Low 2412 -4.33 2399.52 -56.32 51.99 At least 20dB below from peak of RF PASS
High 2462 -3.99 2487.98 -65.30 61.31 At least 20dB below from peak of RF PASS
[IEEE802.119]
P(?vfer Band-edge B;zn(i- Difference Limit
Channel Frequency Frequency g Level Result
(MHz) Level (MHz) Level (dBm) (dBm)
(dBm) (dBm)
Low 2412 -7.28 2399.84 -45.43 38.15 At least 20dB below from peak of RF PASS
High 2462 -7.25 2483.58 -54.06 46.81 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
RF Band- .
Band-edge Difference L
Channel Frequency Power Frequency edge Level Limit Result
(MHz) Level (MHz) Level (dBm) (dBm)
(dBm) (dBm)
Low 2412 -7.30 2399.44 -44.50 37.20 At least 20dB below from peak of RF PASS
High 2462 -7.74 2484.46 -52.18 44.44 At least 20dB below from peak of RF PASS

TUV SUD Japan Ltd. Page 16,01 75
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[IEEE802.11b]

Trace data

Channel Low

Ref Level 10.00 dBm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
™Mar1] ~56.32 dBm|
q 2.3995200 GHz
0 dBm Ml[:}gf -4.33 dBm
2.4115080 GHz
-10 dBm iy UM
-20 dBm ‘}N A
: D1 -24.330 dB il IRH
-24. m 7 4
=30 dBm Jr \1
-40 dBm l’ (k
=50 dBm ™ { \
: M
60 dBm w"-u.', VP hr”v A
PrAatte e L W
7 fi VXTI e T I E T R
-80 dBm
CF 2.4 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 2.411508 GHz -4.33 dBm
M2 1 2.4 GHz | -60.11 dBm
M3 1 2.39952 GHz -56.32 dBm

i

Channel High

ec

. e

Ref Level 10.00 dBm

& RBW 100 kHz

e ALL 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
M3[1] -65.30 dBm)|
- <o 2.4879760 GHz
m MI1[1] -3.99 dBm
’I“Ll] 2.4629610 GHz
-10 dBrm U \.,h«
]
-20 dBrm
dBm 1‘{1‘
-30 dem ‘\1
-40 dBrm \1
-50 dBm \
60 wp" 4 ™3
WWM |
=70 dBm AP Vo e
-80 dBm

CF 2.4835 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 2.462961 GHz -3.99 dBm
M2 1 2.4835 GHz | -66.86 dBm
M3 1 2.487976 GHz -65.30 dBm

i

TUV SUD Japan Ltd.
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[IEEE802.11g]

Channel Low

Ref Level 10.00 dBm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
M3[1] -45.43 dBm|
2.3998400 GHz
0 d&m M1[1] pi1 -7.28 dBm
L Y | N 2.4132670 GHz
-10 dBm

-20 dBm JrLM w

30 9B D1 -27.280 dém

/ A
-40 dBm
-50 dBm .'11 %Mw
, by
-60 dBm wr@. “%
| A e e A ST T R

-80 dBm
CF 2.4 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 | 1 2.413267 GHz -7.28 dBm
M2 1 2.4 GHz | -48.10 dBm
M3 1 2.39984 GHz -45.43 dBm

i J -

Channel High

ec
Ref Level 10.00 dBm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
M3[1] -54.06 dBm)|
q 2.4835800 GHz
0 dBm M1 MI1[1] -7.25 dBm
10 db Y i 2.4607230 GHz
_ - . ;
i e ‘J‘-J-.\
-20 dBm ]]
30 9B D1 -27.250 dBm T

-40 dBm rr( \M

dBrm Ty Y
-60 dBm .Mffvﬂ.‘ﬂ
=70 dBm ’

S R
-80 dBm
CF 2.4835 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 | 1 2.460723 GHz -7.25 dBm
M2 1 2.4835 GHz | -53.86 dBm
M3 1 2.48358 GHz -54.06 dBm

i J WnknnnanD

TUV SUD Japan Ltd.
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[IEEE802.11n (HT20)]

Channel Low

Ref Level 10.00 dBm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
M3[1] -44.50 dBm|
2.3994410 GHz
0 d&m M1[1] pi1 -7.30 dBm

Y | 2.4132670 GHz

-10 dBm r,.lJ-r“ | %
-20 dBm

D1 -27.300 dem

/
=30 dBm I{
-40 dBm ok
o X P,
] N g,
-60 dBm M Ml

FR i DT e e

-80 dBm
CF 2.4 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 | 1 2.413267 GHz -7.30 dBm
M2 1 2.4 GHz | -47.50 dBm
M3 1 2.399441 GHz -44.50 dBm

i J WnknnnanD

Channel High

ec
Ref Level 10.00 dBm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Yiew
™Mar1] ~52.18 dBm|
q 2.4844590 GHz
0 dBm o MI1[1] -7.74 dBm
d Y 2.4644790 GHz
-10 dem WW P2 M’l
-20 dBm E
30 dBm D1 -27 740 dBrv j\“u‘
-40 dBry J,-m
w“l Mas
Brm i)
-50 dBm .‘.‘.%wq\
-70 dBm N o ity
-80 dBm
CF 2.4835 GHz 1001 pts Span 80.0 MHz
(Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 | 1 2.464479 GHz =7.74 dBm
M2 1 2.4835 GHz | -51.46 dBm
M3 1 2.484459 GHz -52.18 dBm

i J WnknnnanD

TUV SUD Japan Ltd.
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4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 2001 75
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443 Measurement result
Date . 6-October-2022
Temperature . 224 ['C]
Humidity : 45.4 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd. Page 210175
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4.4.4 Trace data

[[EEE802.11b]
Channel Low

30MHz-1GHz

[spectrum

1GHz-5GHz

Japan

= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 160 ms & VBW 300 kHz Mode Auto Sweep
® 1Pk View @ 1Pk View
mi[1] -68.58 dBm)| ™mz[1] ~56.05 dBm|
880.320 MHz 4.82220 GHz|
0 o T m1[1] -5.39 dBm)|
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Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz Marker
[Marker | _Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value Y-value | Function | Function Result | M1 1| 2.4126 GHz -5.30 d&m
L_M1l | 1] 880.32 MHz | -68.58 dim_ M2 | 1] 4.8222 GHz | -56.05 dBm_
) )
) TTTw e )
= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
® 1Pk View @ 1Pk View
mi[1] ~64.41 dBm| mi[1] ~64.26 dBm)|
6.19130 GHz| 14.53300 GHz|
0 0
-10 -10
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1 -25.390 1 -25.390
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i T TR TN NC VT TR Ty 0 it b1t b e ot e WMM%WWN‘-
-80 -80
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
(Marker (Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
L_M1l | 1] 6.1913 GHz | -64.41 dBm_ L_M1l | 1] _14.533 GHz | -64.26 dim_
) )
N L oe N
pectrum = pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep
® 1Pk View ® 1Pk View
mi[1] -61.09 dBm| mi[1] -61.89 dBm|
19.28820 GHz| 20.32220 GHz
o o
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Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
7 O N 1 19.2882 GHz |____-61.09 dbm_ 7 O N 1 20.3222 GHz ____-61.69 dem
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Channel Middle

30MHz-1GHz

1GHz-5GHz

= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
® 1Pk View @ 1Pk View
mi[1] -68.75 dBm)| ™mz[1] ~58.76 dBm)|
859.010 MHz 4.87410 GHz|
o o * m1[1] -4.64 dBm
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Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz Marker
(Marker | _Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | M1 1| 2.4366 GHz -4.64 dem
L_M1l | 1] 859.01 MHz | -68.75 dim_ M2 | 1] +.8741 GHz | -58.76 dim_
) )
)| )|
= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep
@ 1Pk View @ 1Pk View
mi[1] -64.01 dBm| mi[1] -63.88 dBm|
6.79070 GHz| 13.82870 GHz|
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(Marker (Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
7 O N 1 6.7907 GHz |____-64.01 dem. 7 O N 1 13.8287 GHz |____-63.88 dbm_
Y Y
N [ N
Spectrum = Spectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep
® 1Pk View ® 1Pk View
mi[1] -60.91 dBm| mi[1] -61.79 dBm
19.24330 GHz| 20.31220 GHz
0 o
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(Marker (Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
7 O N 1 19.2433 GHz |____-60.91 dbm_ 7 O N 1 20.3122 GHz | 6179 dem.
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Channel High
30MHz-1GHz

1GHz-5GHz

= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
® 1Pk View @ 1Pk View
mi[1] -68.61 dBm| ™mz[1] -58.15 dBm|
268.870 MHZ 4.92210 GHz|
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Start 30.0 MHz 1001 pts Stop 1.0 GHz Marker
[Marker | _Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | M1 1| 2.4605 GHz -5.88 dBm
7 O N 1 268,87 MHz | 51 dBm_ vz | 1] 4.9221 GHz |____-58.15 dbm_
) )
)| )|
= pectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep
® 1Pk View ® 1Pk View
mi[1] -64.27 dBm| mi[1] -63.94 dBm|
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Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
7 O N 1 6.9755 GHz |____-64.27 dbm. 7 O N 1 10.6069 GHz | -63.94 dbm_
Y Y
N [ N
Spectrum = Spectrum =
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ins & VBW 300 kHz Mode Auto Sweep
® 1Pk View ® 1Pk View
mi[1] -61.06 dBm| mi[1] -61.86 dBm
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[IEEE802.119]
Channel Low
30MHz-1GHz

1GHz-5GHz

2

Japan

)

5GHz-10GHz

pectrum - -
Ref Level 10.00 dBm © RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
[ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ LPk View @ LPk View
[TEY] -69.35 dBm m2[1] -65.45 dBm
947.190 MH2| 4.93010 GHz
od o mi[1] -10.33 dBm)|
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Start 1.0 GHz 1001 pts Elug 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz |  |Marker
(Marker | Type | Ref | Tre | X-value ¥-value | _Function Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | M1 | 2.4086 GHz -10.33 dém
M1 1] 947.19 MHz -69.35 dBm M2 1] 4.9301 GHz -65.45 dBm

)

10GHz-15GHz

1

15GHz-20GHz

Spectrum - Spectrum -
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto ‘SWEEE [ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto ‘SWEEE
@ LPk View @ LPk View
m1[1] -63.53 dBm| m1[1] -63.48 dBm|
- 6.99550 GHz - 14.64790 GHz
-10 -10
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Marker | |marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1] 6.9955 GHz -63.53 dBm M1 1] 14.6479 GHz -63.48 dBm
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G e

20GHz-25GHz
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pectrum - -
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto SWEEE [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ LPk View @ LPk View
mi[1] -60.73 dBm M1[1] -62.38 dBm
- 19.22830 GHz| - 20.36210 GH2
-10 -10
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Marker | |marker 1
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1] 19.2283 GHz -60.73 dBm M1 1] 20,3621 GHz -62.38 dBm
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Channel Middle
30MHz-1GHz

1GHz-5GHz

1

5GHz-10GHz

Spectrum | [ spectrum L
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto SWEEE [ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto ‘SWEEE
@ LPk View @ LPk View
m1[1] -69.25 dBm m2[1] -66.13 dBm
825.090 MHz| 4.08290 GHz
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Marker | || Typel Ref | Tre | X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result || M1 1] 2.4406 GHz | -10.78 dBm
M1 1] 825.09 MHz -69.25 dBm M2 1] 4.0829 GHz -66.13 dBm
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10GHz-15GHz

1

15GHz-20GHz

pectrum - ectrum -
Ref Level 10.00 dbm & RBW 100 kHz Ref Level 10.00 dbm & RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto SWEEE [ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto ‘SWEEE
@ LPk View @ LPk View
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Marker | |marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result || Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
M1 1] 6.7807 GHz -64.10 dBm M1 1] 14.5929 GHz -63.31 dBm
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Spectrum | [ spectrum L
Ref Level 10.00 dBm = RBW 100 kHz Ref Level 10.00 dBm = RBW 100 kHz
[ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto SWEEE [ Att 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto Sweep
@ LPk View @ LPk View
mi[1] -61.39 dBm [TEY] -62.44 dBm
- 19.22330cha| | 20.07240 GHe|
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20d 20d
A0 dAm=—in; 30,760 der =30 dAm=—in 30,760 des
-40 -40
sod -50d
T T L aatiagea o VI RTIIRY SRY  J0{ MECL ARSI, SORTE ) NIy
04
80 -80
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker | [marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result || Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
M1 1] 19.2233 GHz -61.39 dBm M1 1] 20.0724 GHz -62.44 dBm
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Channel High
30MHz-1GHz

=]

Ref Level 10.00 dBm
Att

@ RBW 100 kHz
20 dB @ SWT 100 ms & VBW 300 kHz

1GHz-5GHz

Ref Level 10.00 dBm @ RBW 100 kHz

1

5GHz-10GHz

-4 Mode Auto ‘SWEEE [ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto SWEEE
@ LPk View @ LPk View
m1[1] -68.73 dBm m2[1] -66.30 dBm
824.120 MHz| 4.71430 GHz
od o Mi1] -11.03 dBm
M1 2.46050 GHz
-10 -10 di
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Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz [Marker
Marker | || Typel Ref | Tre | X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result || M1 1] 2.4605 GHz | -11.03 dém
M1 1] 824.12 MHz -68.73 dBm M2 1] 4.7143 GHz -66.30 dBm

Ref Level 10.00 dBm
o att

@ RBW 100 kHz
20 dB @ SWT 100 ms & VBW 300 kHz

1

10GHz-15GHz

Ref Level 10.00 dBm @ RBW 100 kHz

1

15GHz-20GHz

Mode Auto ‘SWEEE [ ALt 20 dB & SWT 100 ms & VBW 300 kHz Mode Auto ‘SWEEE
@ LPk View @ LPk View
m1[1] -63.81 dBm| m1[1] -63.72 dBm|
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Marker | |marker |
Type | Ref | Trc | X-value | __Y-value | Function | Function Result || Type | Ref | Trc | X-value |___y-value | Function | Function Result ||

M1 1] 6.9605 GHz -63.81 dBm M1 1] 10.6019 GHz -63.72 dBm

Ref Level 10.00 dBm
o att

@ RBW 100 kHz
20 dB & SWT 100 ms & VBW 300 kHz

1

20GHz-25GHz

Ref Level 10.00 dBm @ RBW 100 kHz

Mode Auto Sweep [ At 20 dB @ SWT 100 ms & VBW 300 kH2 Mode Auto Sweep
@ LPk View @ LPk View
mi[1] -59.58 dBm| mi[1] -61.22 dBm|
- 19.27320 GHZ| - 20.28220 GHz
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Type | Ref | Trc | X-value | Y-value | Function | Function Result || Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
M1 1] 19.2732 GHz -59.58 dBm M1 1] 20.2822 GHz -61.22 dBm
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2

Japan

[IEEE802.11n (HT20)]

Channel Low
30MHz-1GHz

1GHz-5GHz

ectrum = pe v 2
Ref Level 10,00 dBm @ RBW 100 kHz Ref Level 10,00 dém @ RBW 100 kHz
f Att 20 dB @ SWT 100 ms @ VBW 300 kHz _Mode Auto Sweep [ att 20 dB e SWT 100 ms & VBW 300 kHz  Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Mi[1] -68.98 dBm m2[1] -66.29 dBm|
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Marker Type | Ref | Trc | X-value Y-value | _Function Function Result |
Type | Ref | Trc | X-value | Y-value | Function Function Result | ML 1 2.4086 GHz -8.77 dém
I 1 £90.30 MHz -68.98 dBm ] 1 4.95 GHz -66.29 dBm
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ectrum = pe v 2
Ref Level 10.00 dBm © RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
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@ 1Pk View @ 1Pk View
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(8 M1 i 6.5550 GHz -64.18 dBm (8 M1 i 13.8686 GHz -64.61 dBm
n i
Ref Level 10,00 dém & RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep le_att 20 de @ SWT 100ms @ VBW 300 kHz Mode Auto Sweep
@ iFk View @ 1Pk View
™Mi[1] -60.89 dBm M1[1] -62.19 dBm|
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Marker Marker
Type | Ref | Trc | X-value Y-value | Function Function Result | Type | Ref | Trc | X-value ¥-value | Function | Function Result |
(i M1 1 19,2483 GHz -60.89 dBm M1 i 20.3222 GHz -62.19 dBm
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Channel Middle
30MHz-1GHz

1GHz-5GHz

2

Japan

I )

5GHz-10GHz

o G
m = =
Ref Level 10.00 dBm & RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep e Att 20 dB @ SWT 100 ms @ VBW 300 khz Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Ml -69.22 dBm| ™M2[1] ~66.02 dBm
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Marker Type | Ref | Trc | X-value | v-value | Function Function Result |
Type | Ref | Trc | X-value Y-value | Function Function Result | ML 1 2.4406 GHz ~7.00 dBm
ML T 618.60 MHz 60.22 dém w2 1 4.8741 GHz -66.02 dém

[y

] )

10GHz-15GHz

I )

15GHz-20GHz

o G
m = =
Ref Level 10.00 dém & RBW 100 kHz Ref Level 10.00 dgm & RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep e Att 20 dB @ SWT 100 ms @ VBW 300 khz Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Mi[1] -64.03 dBm ML) -64.23 dBm
6.93060 GHz 13.84370 GHz
0 di od
-10 -10
-20 d -20d
D1 -27.000 derm D1 -27.000 denv
-30 di -30 d
-40 -a0
-50 50 d
60 di
A )
" gl wmun\wmwwm ) il I il gt v " " o it Aol RN, bt gl Rty e
-80 -a0
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
L M1 1 6.9306 GHz -64.03 dBm L M1 1 13.8437 GHz -64.23 dBm

] )

20GHz-25GHz

I )

TUV SUD Japan Ltd.

o
m -
Ref Level 10.00 dém © RBW 100 khz Ref Level 10.00 dBm © RBW 100 khz
ko att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep ko _att 20dB @ SWT 100ms @ VBW 300 khz _Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Ml -61.02 dBm| M1[1] ~61.83 dBm
19.37310 GHz| 20.29720 GHz
od o
-10 -10
20 d 20 df
D1 -27.000 dBrm D1 -27.000 B
-30 di ~30 d
-40 -40
50 o
_60 il
WWWWW PRI SRR THTT LN PTTIT ST
0 80
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
(i M1 1! 19,3731 GHz -61.02 dBm M1 1 20.2972 GHz -61.83 dBm

TR o

I )

[ X

Page 29 of 75




Document Number: JPD-TR-22192-0

2

Japan

Channel High

30MHz-1GHz 1GHz-5GHz

o G
m = =
Ref Level 10.00 dBm & RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep e Att 20 dB @ SWT 100 ms @ VBW 300 khz Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Ml -69.29 dBm| ™M2[1] ~66.02 dBm
679.920 MHz 4.91810 GHz
od od M1[1] -8.94 dBm
m 2.45650 GHz
10 “10d
20 d -20d
U aBm—D1 -26.940 —Sodsm——01 -28.940
a0 -40
-50
-50 {
60 di 80 d JJ ™2
ML R i gl it
6 p— v | ____ .1 . F S T T W T L
I N BT TR e : ] A m
-80d
-80
Start 1.0 GHz 1001 pts Stop 5.0 GHZ
Start 80.0 MHz 1001 pts Stop 1.0 GHz Marker !
Marker Type | Ref | Trc | X-value | v-value | Function Function Result |
Type | Ref | Trc | X-value Y-value | Function Function Result | ML 1 2.4565 GHz -8.94 dBm
ML T 673.02 MHz -60.20 dém w2 1 4.9181 GHz -66.02 dém

I ) [y

] )

5GHz-10GHz 10GHz-15GHz

o G
m = =
Ref Level 10.00 dém & RBW 100 kHz Ref Level 10.00 dgm & RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep e Att 20 dB @ SWT 100 ms @ VBW 300 khz Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Ml -64.56 dBm| ML) -63.79 dBm
6.82570 GHz 10.26220 GHz
0 di od
-10 -10
-20 d -20d
—aUdEm==D1 26.940 UOET=={D1 -28.940
-40 -a0
-50 50 d
-60 dl ™ -60 HEn-
TR ryws e S K A s il e g sl M h e I W88y e g Al A b g
-80 -a0
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value Y-value | Function | Function Result |
L M1 1 6.8257 GHz -64.56 dBm L M1 1 10.2622 GHz -63.79 dBm

I

15GHz-20GHz

]

20GHz-25GHz

I

G
m z
Ref Level 10.00 dBm & RBW 100 kHz Ref Level 10.00 dBm © RBW 100 kHz
le_Att 20 dB @ SWT 100 ms @ VBW 300 khz__Mode Auto Sweep ko _att 20 de @ SWT 100ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk View @ 1Pk View
™Ml -61.38 dBm| M1[1] ~61.37 dBm
19.22830 GHz 20.31220 GHz|
od 0l
-10 -10
-20 d -20d
—aUdEm==D1 26.940 SrEET=={01 -28.940
-40 a0
-50 50 d
M1 i
-60 dl L -60 di
illitlcehl kil R FFTTRITS AR IR T WL T e W.Muw
Lt bighaals U fur A L g o e, b 1y bt AP, A
s s P bl o [ o b
0 -80
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result | Type | Ref | Trc | X-value ¥-value | Function | Function Result |
(i M1 1! 19.2283 GHz -61.38 dBm M1 1 20.3122 GHz -61.37 dBm

TR o

I ) (T
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4.5 Spurious Emissions - Radiated -

45.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range : 9kHzto 25 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on :  Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector : Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth : 200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : 11b: RBW=1 MHz, VBW=3 kHz, Span=0 Hz, Sweep=auto

11g, 11n: RBW=1 MHz, VBW=1 kHz, Span=0 Hz, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]

mode Dut)(/o/iz)ycle '[I'“osr] '[I'“og]f %IiLozr)] Determined VBW Setting
11b 97.07 993.25 30 1.007 3kHz
119 95.49 1375 65 0.727 1kHz
11n(HT20) 95.86 1275 55 0.784 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst cases emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
45.2 Calculation method
[9 kHz to 150 kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz: 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result = 49.5 + 8.4 = 45.1 dBuV/m
Margin =74.0 - 45.1=16.1 dB
453 Limit
Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.
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45.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

12-October-2022

23.5 [°C]

37.8 [%]

3m Semi-anechoic chamber

7-October-2022

22.8 [°C]

36.2 [%]

3m Semi-anechoic chamber

13-October-2022

23.4 [°C]

35.2 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Japan

Test engineer
Tadahiro Seino

Test engineer
Chiaki Kanno

Test engineer
Chiaki Kanno
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4541 Transmission mode

[11b]
Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part. 15 subpartC
EUT t Mobile Phone Operatop : T.5elno
Made] No. : EB1146 Temp, Hum 1 23.5[C] 37.8[%)
Serfal No. : 35466B3600011206 Notel :
Test mode tWLAN_11b Tz ch:Low Note
[dB{ e V/m)]
E"U T T T T T T T T T T T T T T Tl A n,
F 1 1 1 1 1 1 1 1 1 1 1 1 1 1 FCC B_-ﬂlu e 3
I ER I A O | : i W i Somles Limit(QP)
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1 ll_:'n.[H.',__j ll.l_T.‘{_Ll nJ.'f
50 B8 W cai | p vl ——— paakeval(HPK)
F 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl-'i'.h :P\'El[\-.PRJ
i : EREE I I l . . Y W i o
L 1 1 1 1 1 [ [ 1 I 1 1 1 1 1
40 i ———— l : l —
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 | 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] i | R R i | T S
-gr :!'U [ [ 1 1 1 ] ] 1 ] [ 1 [ 1 1
_] r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 | 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1
30 1 1 1 1 1 | | 1 | 1 1 1
; TR T | : i s .
1 1 1 1 1 1 1 ] 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 I 1 1 1 1 1
10 e l o
B 1 1 I 1 1 1 1 1
r 1 1 1 1 1 1 1 1 | 1 1 1 1 1
+ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 1 L1 L 1 L 1 1 L1
30000 50.000 100,000 500.000 1000, 000
Frequency [MHz]

Final Result
No. Frequency (P) e. f Height Angle

[MHz] [dB(1/m)] [em] i

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Low
ABOVE 1GHz
Company name : KYOCERA Copporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operato : (--Hill_ll.l::'
Madel No. : EB1146 Temp, Hum.Atm @ 22.8['C] 36.2[%]
Serjal Mo, ¢ 35466360001 1206 Notel : Z axis
Test mode tWLAN_11b_Tx ch:Low Note2 :
[dB( e V/m)]
b
il ] i — ¥ = E 73 ¢FCC C.GHz.3m)
E | ! | | | | 1 1 Limit(FK)
i : : R EE —  Limit(AV)
100 F : ! ! ’ L 1 <01.GHz 11b Tx Low> o
F 1 1 1 1 1 1 1 1 — Peak level(H.FK)
%0 | : i 8 b s 00 Peak fevel(V.PK)
E ! ! ! : : T Emission levellH,FK)
80 : T T T T T T T T Emission .Il"'-"f']'-rH.."‘-\--l
- 1 1 1 1 1 1 | |
T F ; ; : : TR
— C 1 1 1 1 1 1 1 1
@ E | 1 | 1 | ] ]
T E T T T T T T
= r ! = el
- 1 1 1
1 ] 1 1
I 1 1 1 1 1 1 1
40 F ; : : : — T
E: 1 1 | 1 1 1 1 1
a0 E ; I : : — T
E 1 1 1 1 1 1 1 1
2 E i I : i i
E 1 1 1 1 1 1 1 1
10 F ; l : T
E: 1 1 | 1 1 1 1 1
ot 1 ! 1 1 1 1 L
1000.000 2000000 SO00.000 10000, 000 18000.000
Frequegncy :MH;:
Final Resule
Mg, Freowency (P) Reading Reading e f Result Result Limit Limit Margin Margin Height Angle Remark
D S e | S g e P S R | SR 4 AV % TR T
=] VBCpVE] [dBA V] [dB(l/wh] [dBCeViwl] [dB(p¥/wl] [4BdpViwl] [dBCuVim] dB 48] Lem] ]
4824 000 H 5.7 L 10.2 61.9 472 T4« G40 {21 6.8 fonio 2370

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel Middle
BELOW 1GHz

2

Japan

Company name : KYOCERA Cotporation Standard : FCC Part. 15 subpartC
EUT : Mobile Phope Operato ¢ T.5eino
Model No. : EB1146 Temp,Hum : 23.5['C] 37.8[4]
Serjal Mo 1 35466360001 1206 Hotel :
Test mode s WLAN_11b_Tx_ch:Mid NoteZ
B V/m)]
EJU T T T T T T T T T T T T T T - 7 i
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1 <FCC 5.3“1 .
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Linn'li.“;QP-l
C | S - : I ; v 0[] ¢12MHzlb TxMid>
50 I — I I I — — Peak levellH. PRI
o 1 1 1 o 1 1 1 1 1 [ | Foak level(V ,FPK)
i I - ; ; ; PR R R
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
40 I — T I I I —
I~ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 I
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
El C | R | | R S
E‘ \!'U 1 1 1 1 1 [ [ 1 1 [ [ [ [ ]
=y I~ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 I
- 1 1 1 1 1 1 1 1 1 1 1 1 1 |
L 1 1 1 1 1 1 1 1 1 1 1 1
20 i ———— : : gt ,
1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 |
1 1 1 1 1 1 1 1 1 1
10 e . P B TR TR
B 1 1 1 1 1 1 1 |
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 1 L1 1 1 1 1 1 L1
30.000 50.000 100,000 500.000 1000.000
Frequency [MHz]

Final Result
(P} o. f

[dB(1/m)]

Height

[cm]

No. Frequency

[MHz] 0l

Note:

Angle

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle
ABOVE 1GHz
Company name  : KYOCERA Copporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operato : (--Hill_ll.l::'
Model No. :EB1146 Temp, Hum.Atm @ 22.8['C] 36.2[%]
Serjal Mo, ¢ 35466360001 1206 MNotel 1 Z axis
Test mode tWLAN_11b_Tx_ch:Mid Noted :
[dB( e V/m)]
it
il ] i — ¥ = E 73 ¢FCC C.GHz.3m)
E | ! | | | | 1 1 Limit(FK)
i : : R EE —  Limit(AV)
100 : ! ! ’ L 1 02 GHz 11k Tx Mid>
E 1 1 1 1 1 1 1 | ———  Peak level(H.FK)
o0 | ! : s £ & w o ———  Peak level(V.PK)
F ! I ! ! I TR Emission levellH,FK)
B0 E : : : — Emission level(H,AV)
- 1 1 1 1 1 1 | |
T F ; ; : : TR
— C 1 1 1 1 1 1 1 1
; 60 E | | | 1 | | ] ]
e S o st e M R =
a0 E ] I —j .
g 1 1 1 1 1 1 1
40 E ; l : : — T
E: 1 1 | 1 1 1 1 1
a0 E : I : : — T
E 1 1 1 1 1 1 1 1
2 E i I : : i
E 1 1 1 1 1 1 1 1
10 F ; I ; T
E: 1 1 | 1 1 1 1 1
o E 1 I 1 1 1 1 [
1000.000 2000000 S5000.000 10000004 18000.0040
Frequegncy :MH;:
Final Resule
¥o. Frequency (P} Reading Reeding . f Result Result Limir Limit Margin Marein Height Angle Remark
F R N A oy TN i
Y] VBCE V] [dBAu V] [dBdl/mt] [dBCeViw)] [dB(p¥/mwl] [4BdpViwl] [dBCuVim] a8 [4B] | 1S
4874.000 H 5.3 3.8 104 61.7 472 T4 0 5.0 {2.% (W] foco TsEO

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel High
BELOW 1GHz

Standard
Operatof

Company name
EUT

: KYOCERA Corporation

: Mobjle Phope » T.5eino

2

Japan

: FCC Part.15 subpartC

Mode] No. : EB1146 Temp,Hum » 23.50C) 37.804]
Sarial No. + 354663600011206 Notel :
Test mode t WLAN_11b_Tx_ch:High Motel
[dB( 1 V/m)]
W& o g : : T F o EeeEAm _
N I A A I : ; TR Limitl &P
: 1 1 1 1 | | 1 1 | 1 ] 1 1 [ 4 13_]\[]‘[.‘._] ].F.I_T.‘{_Hilil'l:-
50 : I - R : i i L IR —————  Peak level(H.FK)
+ 1 1 1 1 1 1 1 : : : : : : : Peak level(V.PK)
40 I —r——r— I I I ———T
] I I R B I I | R
-i; l.ll::l 1 1 1 1 1 1 1 1 ] 1 1 1 1 1
- B I PR I O I I I R
20 ——————— ; e
: PERE I O ' | ; e 2
10 s T P
o L ) B3y i ) ) R R T R
30,000 50.000 100000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P} e.f  Height Angle

[MHz] [dB(1/m)] [cm] 11

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel High
ABOVE 1GHz

Company name @ KYOCERA Corporation

Stapdard

2

Japan

: FCC Part.15 subpart C

EUT ¢ Mabile Phone Operatoy : C.Ranno
Mode] No. : EB1146 Temp, Hum, Atm  : 22.8['C] 36.2[%]
Serial No. ¢ 35466360001 1206 MNotel t 2 axis
Test mode s WLAN_11b_Tx ch:High Notel :
[AB( i ¥/ m)]
o
120 F : : . : . ; e {FCC C_GHz.3m>
F ! ! ! ! ! 2 LimittPK)
- ! : e E o —  Limit(AV)
100 ! : : ! ! 2 <03_GHz 11b_ Tx High>
E 1 1 1 1 1 1 1 1 — Peak ;n:"\'l-‘-l.':['].F‘[‘\-..Tl
ag : ! ) ! ! I Peak levellV,PK)
E | | ' l N Emission level(H,PK)
B0 E : : : : : — Emission level(H,AV)
- ] ] 1 ] 1 1 ] 1
70 F l ; : l —
— C 1 1 1 1 1 1 I 1
z E ] ] | i | | | |
E’ - ] ] ] [ ] [
— 1 Yo e 7 |
1 |
] ] [ T
C 1 1 1 1 1 I 1
- | | 1 | 1 1 | 1
- ] ] 1 ] 1 [ ] 1
C 1 1 1 I 1 1 I 1
30 F l l : l T
C 1 1 1 1 1 1 1 1
20 E i i ; i R
C | 1 1 I 1 1 I 1
10 E i l : i i
F 1 1 1 [ 1 1 1 1
l:] L 1 1 1 1 1 1 1 1
1000000 2000.000 5000.000 10000.000 18000,000
Frequency [MHz]
Final Result
No. Freguepcy (P) Resding Reading c. f Result Result Limit Limir Margin Margin Height Angle Besmark
- h s SR s SNEEEEY - ) N 3 o PR AV e ST
[Mi=] WBipVi] [dBluV)] [dB(l/mr] [dBiuViml] [dBla Bl u ¥ B/ [dB] [em] 1
1 4424000 H 51.6 36.9 10.7 62.3 47 340 11. ¢ 64 0.0 2550

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11g]
Channel Low
BELOW 1GHz

Company name : KYOCERA Cotporation Stapndard : FCC Part.15 subpareC
EUT t Mobijle Phope Operatol : T.Selpa
Moade] Ne. :EB1146 Temp.Hum 23.5[C] 37.8[4]
Serjal No. £ 354663600011206 MNotel
Test mods tWLAN_11e Tx_ch:Low Note
[dB( p V/m)]
ad : R T R : : I R 1 CFCC B3m>
I A | | v b ow b g Limit(&F)
B 1 1 ] 1 1 1 1 1 1 1 ] 1 1 1 L} 14_:\[]‘[:_1 1}\.'_1;— .‘;_]_I.J'n\'_\
50 CH : y 0l —— Paaklevel(HPK)
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl-'i'.ji _'g-\\'el[\ ,P]'-._]
[ R | | T T S
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
40 ———T— I I — T
B 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 I 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
? L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
5 30 E——— 1 ] ] ——— 7
_] B 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1
20—ttt L : .
1 1 1 1 1 1 1 1 1 1
1 1 1 I 1 1 1 1 I 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
10 T TR T T
B 1 1 1 1 1 1 1 1 1
r 1 1 1 I 1 1 1 1 1 I 1 I 1 1
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
a 1 1 1 L1 1 1 1 I 1 L1
30000 20,000 100,000 500,000 1000, 000
Frequency [MHz]

Final Result
No. Frequency (P) e. f Height Angle

[MHz] [dB(1/m)] [em] [1/°T18

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11g]
Channel Low
ABOVE 1GHz

Company name : KYOCERA Copporation Standard : FCC Part.15 subpart C
EUT : Mohbile Phone Operatol : T.5eino
Mode] No. : EB1146 Temp,Hum, Atm  : 23.5[C] 33.2(%)
Serial MNo. 1 354663600011206 MNote] 2 axis
Test mods s WLAN_1le Tx_ ch:Low Notel !
(4B V/m)]
g
eh E I | I I B @ CFCC CGHz_3m?
0 E ' ! I ! S T LimittPR)
i}
all: : : & & & b —  Limit(AV)
100 F : : IS S €04 GHz_11g TxLow>
F 1 1 1 1 1 | 1 1 T Pl—'i' .P\FL‘HPE\\I’
a0 E . - ! : d AN Peak levellV,PK)
E 1 1 1 1 1 | 1 1 Emission levellH,PK)
i : : : : — Emission levellH,AV)
C 1 1 1 1 1 | 1 1
70 F . : e
§ 60 F i : i Ilm' —
— o Bl B heBE B by ! P T | 1
50 M : I I '
C 1 1 1 1 I 1 1
40 F I I : I T
F 1 1 1 1 1 1 1 1
an F i I : I —
C 1 1 1 1 1 1 1 1
20 f : R
F 1 1 1 1 1 1 1 1
10 F : I I I TR
C 1 1 1 1 1 1 1 1
U C 1 1 1 1 1 | 1 1
10000040 2000.000 000,000 10000.000 18000, 000
Frequency [MHz]
Final Resulr
No.  Frequency (P) Reading Reading c. | Resulr Resulr Limi Limir Margin Mergin Heighet Angle Bemark
) S PR S T ) RO | ST | e AV ) 3
MRz WB(pV)] [dBleVH] [dB(l/w] [dB{pV/m)] [dB(pxViim] [dB{nV/nl] [AB(xeV/mw] [dB] [dB] [em] 1
4824000 H 35.F 3.7 10.2 45,7 43.9 4.0 a4.0 283 0.1 feoio 21300

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

[11g]
Channel Middle
BELOW 1GHz

: KY'OCERA Corporatiot
: Mobile Phone

Compay name
EUT

Stapdard
Opepato]

2

Japan

: FOC Part.15 subpartC

: T.5eino
Mode] No. : EB1146 Temp,Hum : 25.50C) 37.80%)
Serial No. : 35466360001 1206 Notel :
Test mode tWLAN_1le Tx_ch:Mid NoteZ
:l]E'\r I .".' :['I-.:':
e, 7 % % & : ; S E TR A i
o 1 1 1 1 I 1 1 1 1 1 1 1 1 1 —_— L-I.I:LII.U:(\:'P]
r | AR | : : oo a0 T 415.MHz 11e Tx Mid>
50 l — I I I ———T — Pueak level(H,PK)
o 1 1 1 1 1 1 1 : : : : : : : Pl-'é:h :I:'\'PL[\-.PF.J
- i - | : ; B OF
B o : & = 7 ar.
i I l L T I ; : & W
E J-'l:] ] 1 1 1 ] 1 1 1 1 1 1 1 1 1
_1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 ; — I : ; —
j R T T : ; o
10 ' Y UL ] T
r | AR | : : BOoE b
':] | 1 1 1 | 1 1 1 1 1 1 1 1 1
30,000 50.000 100.000 500.000 1000000
Frequency (MHz]
Final Result
No. Frequency (P) c. f Height  Angle
[MHz] [dB(1/m)] [em] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan
[11g]
Channel Middle
ABOVE 1GHz
Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mabile Phone Operator : T.5eina
Mode] No. : EB1146 Temp, Hum, Atm  : 23.5[1C] 33.2[%]
Serial No. ¢ 35466360001 1206 MNotel t 2 axis
Test mode s WLAN_11e Tx ch:Mid Notel L
[dB( e V. m)]
i
i s l | I R <FCC C_GHz_dm>
E ! ! ! ! ! LI B Limit{FRK)
M ! : B f @ —  Limit(AV)
100 E ! ! : ! ! LI <05 GHz 11e Tx Mid»
E 1 1 1 1 1 1 1 1 — Peak ;v\'Pl[H,PH}
o0 £ ) : L@ B ¢ & Peak level(V,PK)
F | | 1 | 1 1 | 1 Emi f'.lll]l-".'é']{Hup]‘-L:!
80 F : : : —— ion level(H,AV)
- ] ] 1 ] 1 1 ] 1
70 F l I I I —
—_ C 1 1 1 I 1 1 I 1
@ B0 F | | 1 1 1 1 | |
5 Wi it
50 E : i I ] .
F | 1 1 1 1 I 1
40 F I ; I I —
C 1 1 1 1 1 1 1 1
20 F l l I I —
F 1 1 1 1 1 1 1 1
20 E i i ; I —
C 1 1 1 1 1 1 1 1
10 F i l I ] o
C I 1 1 1 1 1 I 1
i} C 1 1 1 1 1 1 1 1
1000.000 2000.000 S000.000 10000, 000 18000000
Erequency [MHz]
Final Result
Yo. Fremwncy (F) Resding Ru;':“-_i'.m o f Resule Resule Limit Li{r_.i"' lel'Fi.l. ‘-I-sl-.ﬁi'.la Height Anele Remark
[M:] [dBtuV}] [B{uV}] [B(l/w) [BuVm] [B(aV/w] [Blava)] (BuVw] [B)] [B] [md [ ]
1 4574000 H 50, T 5.5 104 611 45.9 4.0 4.0 12.4 8.1 FREE I (]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan

[119]
Channel High
BELOW 1GHz

Company name @ RYOCERA Corporation Standard : FCC Part. 15 subpartC
EUT : Mobile Phone Operatol : T.Sejno
Model No. : EB1146 Temp, Hum : 23.5[C] 37.8[%]
Serial No. 1 35466360001 1206 Motel 4
Test mode : WLAN_ 112 Tx ch:Hizh Noted
(4B i v /m)]
E)U T T T T T T T T T T T T T T - o . 5,
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 & F{- L B.-EIJJ )
- I 1 1 1 1 1 1 1 1 1 1 1 1 1 —_— thl-‘lltllt';lp-l
i | ER I l | | AR T €16 MHz_11g_Tx_Hizgh>
50 l — T l : : — Paak level(H.PK)
o 1 1 1 1 1 1 1 : : : : : : : Peak levellV,PK)
i | dooE W E l . . B a9 o T
L I 1 1 1 1 1 ] 1 1 1 1 1 1 1
40 l ————T l : : —
r I 1 1 1 1 1 1 1 1 1 1 1 1 1
- I 1 1 1 1 1 1 1 1 1 1 1 1 1
- I 1 1 1 1 1 1 1 1 1 1 1 1 1
E r l dE W E l ; ; W A hn
% ‘{"U ] 1 1 1 [ 1 ] [ [ ] ] 1 1 [
l—] B I 1 1 1 1 1 ] 1 1 ] 1 1 1 1
r I 1 1 1 1 1 1 1 1 1 1 1 1 1
- I 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 1 1 1 1 1 1 1 1 1 1 1
20 l == : : : e
1 1 1 1 1 1 ] 1 1 1 1
I 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 ] 1 1 1 1
lu 1 1 1 1 | | 1 1 1
MRy AR EEE
- 1 1 1 1 1 1 ] 1 1 ] I 1 1 1
- I 1 1 1 1 1 ] 1 1 ] 1 1 1 1
L I 1 1 1 1 1 1 1 1 1 1 1 1 1
llIJ | 1 1 1 1 1 | 1 1 | | 1 1 1
30,000 50.000 100.000 500,000 1000000
Frequency [MHz]
Final Result
No. Frequency (P) c.f  Height Angle

[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan
[11g]
Channel High
ABOVE 1GHz
Company name @ KYOCERA Corporation Standard : FOC Part.15 subpart C
EUT . Mobijle Phone Operatog : T.Seino
Model No. : EB1146 Temp Hum.Atm  : 23.50C] 35.2[4)
Serial MNo. © 35466360001 1206 Note] 1 Z axis
Test mode  WLAN_11g_Tx_ch:High NotaZ
[dB( 1 V/m)]
»
. ! : — % 1 b 90 (FCC C.GHz3w>
b C ! ! : ' ! g G LimitPK)
. ! ! i b w b — — LimitAV)
100 E ! ! : ! Li o L <06, GHz 11 Tx High>
; 1 1 1 1 1 1 1 1 ———— Paal r‘\l:‘LrHP[\.:'
o0 | : ! ; L ! LN ] Peak level(V,FK)
E ! ! i i i oo Emission levellH,PK)
80 F : : : : : — Emission level(H,AV)
C 1 1 1 1 1 1 1 |
0 F I I , ——
B ok : : : : e
_g,] 60 E T 7 II -‘ﬂ : -
50k . i ; :
F 1 1 1 l 1 1 1
40 F I I , T
E 1 1 1 1 1 1 1 1
30 F I I : I —
C 1 1 1 1 1 1 1 1
2 E i I i I R TR
C 1 1 1 1 1 1 1 1
lt] C 1 1 1 1 1 1 1 ]
F | | : : T
I:] C 1 1 1 1 1 1 1 |
1000.000 2000.000 S000.000 10000.000 18000000
Frequency [MHz]
Final Result
No. Fregquency (F) Reading Reading c. f Result Result Limir Limdt Margin Margin Height Anele Remark
2 “ Rl | T R . I 1 e vas A PR W R e
M= WB{eV)] [dBNpVi] (dBil/mh)] [dB{uVim)] [dB(u¥/m] [dB{pVim] L dB] [dB] Lem) il
4924.000  H 49 7T 10. 7 G0 4 46,2 740 {36 7.R {6z a 230

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan

[11n(HT20)]
Channel Low
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT ¢ Mobile Phone Operatol : C.Ranno
Mode] No. : EB1146 Temp, Hum : 23.4['C] 35.204]
Serial No. 1 354663600011206 Motel :
Test mode S WLAN1In(HT20) Txch:Low Noteld
[dB( o ‘\*n}
WE F E T By : T 4+ v 1| <FecEsm
A S N | som b wn o] s S (G
: 1 1 1 1 1 1 1 1 1 1 1 1 1 v [ 4 17_:.-[H:_1 1[\(HT ZUJ_TN_LU'-\' &
TR N : Ll T PeaklevelHER)
: : : : : : : : 1 1 1 1 1 1 1 Peak levellV,FK)
-10: i —————— : l : —
£ s f : TR : ; o
_ls. I 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 [————— ; ]
; E oW & E b : ' R
10 o i
oL R S S LA . | T L W L
30,000 50.000 100,000 500,000 1000.000
Frequency :T\[HZ-:
Final Result
No. Frequency (F) o. f Height Angle

[MHz] [dB(1/m)] [em] i 53

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan
[11n(HT20)]
Channel Low
ABOVE 1GHz
Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Maobile Phone Operato : T.Gejno
Made] No. . EB1146 Temp,Hum. Atm  : 23.5[1C] 33.2[%]
Serial No. : 354663600011206 Notel :+ Z axis
Test mode WLAN_11n(HT20)_ Tx ch:Low Note2 :
[dB{ e V/m¥)
2 T T T it g
120 ¢ . ; : CFCC C.GHz 3m>»
E ! ! ! Limit{PE)
l:] T T T "
11 E | 1 1 — LimittAY)
100 E . : : <07 GHz_ 11ntHT20) Tx_Low>
E 1 1 1 e X '&‘\'EL[H.PH!
o0 F I I I ik I ;
E : ; g mission level(H,PK)
20 F T T T Emission level(H, AV)
70 B l I I
2 60F ; I i
— aESspRs—— 1
50 w‘“ﬂ ; —H
40 F : : —
30 E : ; 1
20 F I I i I R
10 F I I i I R
o l ! ! L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Fipal Result

Bo. Fremwncy (F) Reading Eu::{':in-,; o f Result Rezult Limit Linir MI%’E“' ‘|I.-1i{§‘.|. Height Angle Remark

i A s o FOATE . AN | ooy G e e IR e P AV ] %
[MH=] B V] [dBd e V] TdB(l/wh] [dB(eViml] [dBUpVioh] [dB{nVimd] [dBCe¥/m)] dB] [dB] [cm] C ]
024000 H T O4as 35.3 102 5.7 5 74.0 54.0 1ah 4.5 ldlo ve

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

[11n(HT20)]
Channel Middle
BELOW 1GHz

t KYOCERA Corporatich
¢ Mobile Phone
: EBL146

Standard
Operator
Temp,Hum

Company name
EUT
Mode] Mo

+ CLRanno

: 23.4[C] 35.20%)

2

Japan

: FCC Part.15 subpartC

Serial No. : 354663600011206 Notel
Test mode : WLAN_11n{HT20)_Tx_ch:Mid NoteZ
[dB( g V/m)]
(514 T T T T L T T T T T T 1 a -
- 1 1 1 1 [ 1 1 1 1 1 1 [ <FCC B_3m>
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 — LimittQF)
A A l l L0 0u o] <18.MHz11a(HT20), Tx Mid
50 L n W gk : o ———— Peak levdl(HPR)
o 1 1 1 I 1 1 1 1 1 1 1 1 1 1 Pl-l;:_jd. _-g-_-lr'l-'-lr_\ ,Fh,'l
I A | | T
L 1 1 1 1 [ T 1 1 1 1 1 [
40 — I I —
F 1 1 1 1 [ 1 1 1 1 1 1 [
- 1 1 1 | [ 1 1 1 1 1 1 [
- 1 1 1 | [ 1 1 1 1 1 1 [
= L 1 1 1 1 [ 1 1 1 1 1 1 [
g 30 —— I I T
— B 1 1 1 1 [ 1 1 1 1 1 1 [
- 1 1 1 1 [ 1 1 1 1 1 1 oo
[ | A | | A
20 1 | 1 | [ 1 1 1 1 1
B o | | . i
1 1 1 1 [ 1 1 [ [
1 1 1 1 [ 1 1 1 [
| 1 1 | [ 1 1 1 [
10 : T
B 1 1 1 1 1 1 1 1
- 1 1 1 1 1o 1 1 1 1 1 1 [
- 1 1 1 1 [ 1 1 1 1 1 1 [
L 1 | 1 1 [ 1 1 1 1 1 1 [
U 1 | 1 | 1 | 1 1 1 1 1 | 1 |
30,000 20,000 100,000 500.000 1000.000

Frequency

(MHz]

Final Result
(P) c. f

[dB(1/m) ]

Angle

[ ]

Height

(cm]

¥o.  Frequency

[MHz]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan
[11n(HT20)]
Channel Middle
ABOVE 1GHz
Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operatog ¢ T.5eino
Model No. : EB1146 Temp, Hum.Atm  : 23.5[C] 33.2[%]
Serial No. : 35466360001 1206 Mote] 1 Z axis
Test maods ¢ WLAN_1IndHT20)_Tx_ch:Mid NoteZ :
[dB{ e V/m)]
2
=t : : : l R <FCC C_GHz 3m?
£ ! ! ! ! ! ! 1: 2 LimittPK)
. ; : — 3 % o 5 — Limit(AV)
100 F d i : : . : L 2 <08_GHz_11n(HT20) Tx_Mid>
E 1 1 1 1 1 1 1 1 —  Peak level(H Ph.l"
o0 E : : : : — Peak level(V,FK)
F 1 1 1 | 1 | 1 1 Emission levea]{H,FPK)
80 F : : : : : — Emission levellH,AV)
C 1 1 1 | 1 | 1 1
70 F I : I : e
: 60 ; ; ; e
A SN | Wowre et o A
50 M : : i |
C 1 1 1 1 I 1 1
40 - 1 1 1 | 1 | 1 1
E | : : : Eou Al g
0 | : S R
20 | ; ; —
F 1 1 1 1 1 1 1 1
10 F I i : : R
C 1 1 1 1 1 1 1 1
U L 1 1 1 | 1 | 1 1
1000.000 2000.000 S000.000 10000, 000 18000.000
Frequency [MHz]
Final Result
No.  Fregquency (P) Reading Reading o f Result Rezult Limit Limit Margin Mergin Height Angle Remarh
= i AL | S TRy o N | SR Ry | SN ¢ AV - i
[MHz] VABCuV] [dBCu V)] [dBil/wk] TdBCu Vi) [dB(a¥/md] [dB{uViml] [dBCu¥/md] dB] [dB] [cm] [ ]
4974 000 H i 4 353 10§ B8 a0 T 4.0 4.1 ik L ] W20 250

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan

[11n(HT20)]
Channel High
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Fhone Operatog : C.Ranno
Mode] No. : EB1146 Temp, Hum : 23.4[C] 35.2(%
Serial No. : 35466360001 1206 Notel :
Test mode tWLAN_ 11nlHT20)_Tx ch:High NoteZ
:IlB': o ". m:—:
W 3 o : T 1 0 1| <FCCEBaw _
AN I A ; Lo om g ) e LR
: ] 1 ] 1 1 1 1 1 1 1 1 1 1 1 [] i 1':'1_:\.“'[:_1 lt]';HTEU_J_TH_HiH]]/
50 A : ] ——— Peak levei(HPK)
- 1 1 1 1 ' 1 : : : : : : : Feak levellV PK)
X ; A : | | g R GO B
40 | i F—————1 I I I —
$ as0f : - I I I ==
| r 1 1 1 1 1 1 1 1 1 I 1 1 1 1
o0 f—t———— : ; ——
6 ' liar | it ; R
o L R L A L ! | N
30,000 50.000 100000 500000 1000, 00
Frequency :MHE-E
Final Result
No. Frequency (P) c.f  Height Angle

[MHz] [(dB(1/m)] [cm] e

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

[11n(HT20)]
Channel High
ABOVE 1GHz

Company name @ KYOCERA Corporation

Standard

2

Japan

: FCC Part.15 subpart C

EUT : Mobile Phone Operato] ¢ T.Seipo
Mode] No. : EB1146 Temp,Hum.Atm  : 23.50°C] 33.2[%]
Serjal No. ¢ 354663600011206 MNotel : Z axis
Test mode :WLAN_11n(HT20) Tx_ch:High Note2
[dB{  V/m)]
=0 E : j — % W 5 ¢FCC C_GHz 3w
110 f : : N S — Lin(F)
o 1 1 1 1 1 1 1 1 1 F,
100 E : . : : - . L <09 GHz 11n(HT20)_Tx_High>
; 1 1 1 1 1 1 1 1 — Peak .L—"\PerP[\‘
90 l I I l — Peak level(V,PK)
F 1 1 1 1 1 1 1 1 Emission |9\@]"H.Ph]
s l : : l — Emission level(H,AV)
- ] 1 1 ] 1 ] ] ]
70 F ; ; I —
' ook l I I l §f
L P p———_ !g_
50 [ ; ;
C I 1 1 i I I I
-1':] - | 1 1 | 1 | | |
F | | I l R
a0 F I I i I ———
F | 1 1 | 1 1 1 1
20 f : : e
F | 1 1 1 1 | | 1
10 F l : I T
e l ! ! Lo
1000.000 2000.000 5000.000 10000000 18000.000
Frequency (MHz]
Final Result
No. Fregqueticy (P) Reading Reedine c.f Result Result Limit Limit Margin Marein Height Angle BRemark
- e T TR T o PR s N . R e LTI ) AV B rge
[MH:] dBCuvi] [B(u V] [B(L/w] [dB(aV/a)] [Blavm] [BlaVw] [ElavVw] [dE (48] [eml "]
i U4, 000 H 50.1 a5 4 0. T w8 4. 4. 0 a4.0 13. 2 7.0 1500 2080

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

45.4.2 Receive mode

Channel Low
BELOW 1GHz

Company pame : KYOCERA Corporation

Standard

2

Japan

: FCC Part.15 subpartC

EUT : Mahile Phone Operator : C-Ranno
Madel No. : EB1146 Temp, Hum : 23.4[C] 35.2[%]
Serjal No. ¢ 354662360001 1206 Motel :
Test mode tWLAN_11b_Rx ch:Low Mote
:dB': I ‘L :],LII:
Wl & ¥ E Eno ; T 3 ¢ o Y5 | oot
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1 _— Li.llli!';{\:'PJ
i : I A : : 0 000 [l <20MHz_Rs Low>
50 A o : y 0l —— Peak level(H,PK)
F 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Feak [evel(V,FK)
i : o B I . . R TR
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
40 : ——-—— : : — T
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
Eij 1 1 1 1 I 1 1 1 1 1 1 1 1 1
TJ: L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
e : —
=] I 1 1 1 1 I 1 1 1 1 1 1 1 1 1
r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1
20 : 0 : : ——
1 1 1 1 1 1 1 1 1 [} 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
10 i
[ 1 1 1 1 1 1 1 1
r 1 1 1 1 I 1 1 1 1 1 1 1 1 1
=] 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 1 | 1 1 1 1 I L1
30,000 50.000 100,000 500,000 1000.000
Frequency [MHz]

Final Result
Height Angle

[em] [ ]

No. Frequency (P) c. f

[MHz] [dB{1/m) ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-22192-0

2

Japan

Channel Middle
BELOW 1GHz

Company pame : KYOCERA Cotporation Standard : FCC Part.15 subpartC
EUT . Mobijle Fhone Olperato : C.Ranno
Mode] No. : EBl146 Tetmp,Hum : 23.4[C] 35.2[%]
Serjal No. : 354663600011206 MNotel -
Test mods : WLAN_11b_Rx_ch:Mid Note2
[dB( p V/m)]
ad : R T R : : I R 1 <FCC B3m> ,
+ 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Limlti(\‘ﬁpj
i : AT : : : Vo000 o[l ‘2LMHzRxMid>
50 CH : -t —— Pesk levelHPR)
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Pl-'i'.ji _'g-\\'el[\ ,P]'-._]
[ | A | | S
L 1 1 1 I 1 1 1 1 1 1 1 1 1 1
40 i ———i—1 I I —
r 1 1 1 I 1 1 1 1 1 1 1 1 1 1
- 1 1 1 I 1 1 1 1 1 1 1 1 1 1
- 1 1 1 I 1 1 1 1 1 1 1 1 1 1
? L 1 1 1 I 1 1 1 1 1 1 1 1 1 1
530 I — I I ———T1
_] r 1 1 1 I 1 1 1 1 1 1 1 1 1 1
o 1 1 1 I 1 1 1 1 1 1 1 1 1 1
- 1 1 1 I 1 1 1 1 1 1 1 1 1
L 1 1 1 I 1 1 1 1 1 1 1 1 1
-"‘U 1 1 1 | 1 1 1 1 1 | 1 [l
- : R A I I I ' g
1 1 1 1 1 1 1 1 1 1
1 1 1 I 1 1 1 1 1 1 1
1 1 I 1 1 1 1 1 1 1
10 i TR Ty
B 1 1 1 1 1 1 1 1
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 I 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
a 1 1 1 L1 1 1 1 I 1 L1
30.000 20,000 100,000 500,000 1000, 000
Frequency [MHz]

Final Result
No. Frequency (P) e. f Height Angle

[MHz] [dB(1/m)] [em] [1/°T18

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Channel High
BELOW 1GHz

Company name @ KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT t Mobijle Fhone Operatol : C.Kannho
Model No. : EB1146 Temp,Hum : 23.4[C] 35.2(%]
Serial No. L 35466360001 1206 Notel :
Test mode : WLAN_11b_Rx_ch:High NoteZ
[dB( s V/m)]
WE—F ® oo BT ! : AR e e B T
o 1 1 1 1 1 I I 1 I 1 1 1 1 1 LIIH'ILULI:\)PJ
r I B B B3 I : I v+ v 0 il <22MHzRxHighc
50 I — T l I —t——++—+—++  Feaklevel(HPE)
- 1 1 1 1 1 | | 1 | 1 1 1 " Peak level(V ,PK)
[ | Eoa oo : : R T
L 1 1 1 1 1 ] ] 1 1 1 1 1 1 1
40 I — I I I — 1
I 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
= i ; A l : R I B A
-E- \{'U [ [ 1 1 1 ] ] [ ] 1 1 1 1 1
3 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
20 : R : : —— i
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
10 ; I S e T
B 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 T R I 1 I 1 1 L1
30,000 50,000 100,000 500.000 1 O0HE. 000
Frequency (MHz]

Final Result
No. Frequency (P) . Height Angle

[MHz] [dB(1/m)] [em] 5]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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4.6 Restricted Band of Operation
4.6.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method :  ANSI C63.10

Test place : 3m Semi-anechoic chamber

EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)

Antenna distance : 3m

Spectrum analyzer setting

- Peak : RBW=1 MHz, VBW=3 MHz, Span=Arbitrary setting, Sweep=auto
- Average : 11b: RBW=1 MHz, VBW=3 kHz, Span= Arbitrary setting,
Sweep=auto
11g, 11n: RBW=1 MHz, VBW=1 kHz, Span= Arbitrary setting,
Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Ton Toff 1/Ton Determined VBW
Mode Cycle KH Setti
(%) [ms] [ms] (kHz) etting
11b 97.07 993.25 30 1.007 3kHz
11g 95.49 1375 65 0.727 1kHz
11n(HT20) 95.86 1275 55 0.784 1kHz

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Double
ridged guide antenna). The antenna is positioned both the horizontal and vertical planes of polarization
and height is varied 1m to 4m and stopped at height producing the maximum emission.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.

- Test configuration

Test room Measurement room

Spectrumanalyzer /

Antenna ; Preampilifier Receiver
Cable system :
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4.6.2 Limit

Emission at the boundary of the restricted band provided by 15.205 shall be lower than 15.209 limit.

4.6.3 Measurement Result

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Channel Frequency [MHZz] Results Chart Result
Low 2412 See the Trace Data Pass
High 2462 See the Trace Data Pass

4.6.4 Test data

Date : 12-October-2022

Temperature . 235 [C]

Humidity : 37.8 [%] Test engineer

Test place : 3m Semi-anechoic chamber Chiaki Kanno
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[IEEE802.11b]
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[IEEE802.11n (HT20)]
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4.7 Transmitter Power Spectral Density
4.7.1 Measurement procedure

[FCC 15.247(e), KDB 558074 D01 v05r02, Section 8.4]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = 1.5times the 6 dB bandwidth.
b) RBW = 3kHz - 100kHz.

c) VBW =3 xRBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.7.2 Limit

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band.

4.7.3 Measurement result

Date : 11-October-2022

Temperature . 225 [C]

Humidity © o 46.1 [%] Test engineer

Test place . Shielded room No.4 Taiki Watanabe
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[I[EEE802.11b]
Center ; s ;
Reading Factor Level Limit Margin
Channel | Frequenc Result
(ﬁ/le) y (dBm) (dB) (dBm) (dBm) (dBm)
Low 2412 -16.21 10.52 -5.69 8.00 13.69 PASS
Middle 2437 -17.38 10.52 -6.86 8.00 14.86 PASS
High 2462 -17.63 10.52 -7.11 8.00 15.11 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[[EEE802.119]
Center ; s ;
Reading Factor Level Limit Margin
Channel | Frequenc Result
(ﬁ/le) y (dBm) (dB) (dBm) (dBm) (dBm)
Low 2412 -19.87 10.52 -9.35 8.00 17.35 PASS
Middle 2437 -19.99 10.52 -9.47 8.00 17.47 PASS
High 2462 -19.91 10.52 -9.39 8.00 17.39 PASS
Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
[[EEEB02.11n (HT20)
Center ; s ;
Reading Factor Level Limit Margin
Channel | Frequenc Result
(ﬁ/le) y (dBm) (dB) (dBm) (dBm) (dBm)
Low 2412 -20.68 10.52 -10.16 8.00 18.16 PASS
Middle 2437 -20.92 10.52 -10.40 8.00 18.40 PASS
High 2462 -22.65 10.52 -12.13 8.00 20.13 PASS
Calculation;

Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)
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4.7.4 Trace data

[IEEE802.11b]
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[IEEE802.119]
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[IEEE802.11n (HT20)]
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4.8 AC Power Line Conducted Emissions
4.8.1 Measurement procedure

[FCC 15.207]

Test was applied by following conditions.

Test method : ANSI C63.10
Frequency range : 0.15 MHz to 30 MHz
Test place :  3m Semi-anechoic chamber
EUT was placed on : FRPtable /(W) 2.0 x (D) 1.0 x (H) 0.8 m
Vertical Metal Reference Plane © (W) 2.0x% (H) 2.0 m, 0.4 maway from EUT
Test receiver setting
- Detector :  Quasi-peak, Average
- Bandwidth © 9kHz

EUT and peripherals are connected to 50Q/50 pH Line Impedance Stabilization Network (LISN) which
are connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power
cable is bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated
with spectrum analyzer using peak detector. Maximum emission configuration is determined by
manipulating the EUT, peripherals, interconnecting cables. Then, emission measurements are
performed with test receiver in above setting to each current-carrying conductor of the mains port.
Sufficient time for EUT, peripherals and test equipment is provided in order for them to warm up to
their normal operating condition. If the average limit is met when using a quasi-peak detector receiver,
the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room
Vertical metal reference plane :
: Spectrumanalyzer /
LISN : Receiver
Cable system .

4.8.2 Calculation method

Emission level = Reading + (LISN. Factor + Cable system loss)
Margin = Limit — Emission level

Example:
Limit @ 0.403 MHz: 57.8 dBuV(Quasi-peak)
1 47.8 dBuV(Average)
(Quasi peak)Reading = 22.7 dByV c.f. =10.4 dB
Emission level = 22.7 + 10.4 = 33.1 dBuV
Margin = 57.8 - 33.1=24.7 dB
(Average) Reading=6.5dByv c.f.=10.4dB
Emission level = 6.5 + 10.4 = 16.9 dBuV
Margin = 47.8 — 16.9 = 30.9 dB
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4.8.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.
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4.8.4 Test data

Date . 17-October-2022
Temperature : 213 ['C]
Humidity : 48.3 [%] Test engineer
Test place :  3m Semi-anechoic chamber Tadahiro Seino
Company Name : KYOCERA Corporatiof sStandard : FCC Part.15 Subpart C
EUT : Mobile Phone Operato] : T.Seino
Model No. : EB1146 Temp Hum.Atm  : 21.3['C] 48.3[%)
Serial No. : 3546E3600011206 Notal ;
Test mode tWLAN_11b.Tx NoteZ
ABL e VY
o <FCC B>
Limit(QP)
1 ] S S T S SN T SO S S —S— Limit(AV)

<01 WLANZ 4GHz 11b Tx>

Peak level(L1,PK)
—— Peak levellL2,PK)
—S—— Emission leve]=CP(L1)

Emission level-AV(L1)

50 Emission level-QP(L2)
_______________ Emission leval-AV(LZ)
w1
- 1
30 :
20 : i E i E i T Tl T T T 1
b —— :
o . I e i — e A !
0.150 0.500 1.000 5.000 10.000 30,000
Freguency [MHz)
Final Result
== L1 Phase —-
No. Frequency Reading Reading o f Result Result Limit Limit  Margin Margin
) __Qp __ CAV ) P CAV __Qp AV QP CAV_
[MHz] (dB(pW)] [dB(uV)] [dB] [dB(uV)] [dBipV}] [dB(pV)] [dB{pV)] [dB] [dB]
1 0. 150 42,3 15.9 10. 3 52.6 26. 2 66, 0 56, 0 13. 4 29. 8
2 0, 699 22.0 12.1 10.2 32.2 22.3 56, 0 46,0 23.8 23.7
3 4, 996 16.9 6.8 10. 4 a7.3 17.2 56, 0 46. 0 28.7 28.8
4 7. 002 23.7 13.1 10. 5 34.2 23.6 60. 0 50,0 25.8 26. 4
5 7. 033 22T 12.1 1. 6 33.2 22.6 6. 0 50,0 26. 8 27. 4
[ 7.059 23.1 12. 7 10.5 33.6 P 60, 0 50,0 26. 4 26. 8
=— L2 Phase —= _
No. Frequency Reading FReading g: f Result Result Limit Limit Margin Margin
i _ QP CAV i QP CAV gF AV QF CAV.
[MHz] (dB(pW)] [dB(uV)] [dB] [dB(uxV)] [dBipV}] [dB(pV)] [dB{xV)] [dB] [dB]
1 0. 150 43.0 17. 0 10. 3 53.3 27.3 66, 0 56, 0 12. 7 28.7
2 0. 701 20.6 10,5 1. 2 30, 8 20.7 56, 0 46. 0 25.2 25.3
3 4, 987 16. 2 4.9 10. 4 26.6 15.3 56, 0 46, 0 29, 4 307
4 6. 998 24.2 12. 4 1. 5 34.7 22.9 60, 0 5000 25.3 27.1
5 7. 005 24.1 12.7 10. 6 34.6 232 60. 0 50,0 25. 4 26. 8
6 7. 059 24, 2 12. T 10.5 4.7 23:2 60.0 50,0 25:3 26.8
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5 Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the
antenna requirement of FCC section 15.203.
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6 Measurement Uncertainty
Expanded uncertainties stated are calculated with a coverage Factor k=2.
Please note that these results are not taken into account when measurement uncertainty
considerations contained in ETSI TR 100 028 Parts 1 and 2 determining compliance or non-
compliance with test result.
Test item Measurement uncertainty
Conducted emission, AMN (9 kHz — 150 kHz) +3.7 dB
Conducted emission, AMN (150 kHz — 30 MHz) +3.3dB
Radiated emission (9kHz — 30 MHz) +3.2dB
Radiated emission (30 MHz — 1000 MHz) +5.5dB
Radiated emission (1 GHz — 6 GHz) +4.8 dB
Radiated emission (6 GHz — 18 GHz) +4.4 dB
Radiated emission (18 GHz — 40 GHz) +6.4 dB
Radio Frequency +1.3*10°%
RF power, conducted +0.7 dB
Adjacent channel power +1.5dB
Temperature +0.6 °C
Humidity 1.2 %
Voltage (DC) +0.4 %
Voltage (AC, <10kHz) +0.2 %
Judge Measured value and standard limit value
Standard limit value
Casel i
=+Uncenainty -Uncertainty
i Even if it takes uncertainty into consideration,
PASS ! Measured value a standard limit value is fulfilled.
Case2 i
i Although measured value is in a standard limit value,
H a limit value won't be fulfilled if uncertainty is taken into consideration.
1
1
Case3 i
:_ Although measured value exceeds a standard limit value,
i a limit value will be fulfilled if uncertainty is taken into consideration.
FAIL i
Case4 !
i Even if it takes uncertainty into consideration,
! a standard limit value isn't fulfilled.
1
1
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7 Laboratory Information

Testing was performed and the report was issued at:
TUV SUD Japan Ltd. Yonezawa Testing Center

Address: 5-4149-7 Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881

Accreditation and Registration
A2LA
Certificate #3686.03

VLAC
Accreditation No.: VLAC-013

BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

Innovation, Science and Economic Development Canada
ISED#: 4224A

VCCI Council
Registration number: A-0166
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Appendix A. Test Equipment
Antenna port conducted test
Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies E4440A US44302655 30-Sep-2023 05-Sep-2022
Attenuator Weinschel 56-10 J4993 31-Dec-2022 21-Dec-2021
Power meter ROHDE&SCHWARZ NRP2 103269 31-Mar-2023 02-Mar-2022
Power sensor ROHDE&SCHWARZ NRP-Z81 102467 31-Mar-2023 02-Mar-2022
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Spectrum analyzer Agilent Technologies E4440A US44302655 30-Sep-2023 05-Sep-2022
Spectrum analyzer ROHDE&SCHWARZ FSV40 101731 31-Mar-2023 03-Mar-2022
Preamplifier SONOMA 310 372170 30-Sep-2023 28-Sep-2022
Loop antenna ROHDE&SCHWARZ HFH2-22 100515 30-Apr-2023 18-Apr-2022
Attenuator TOYO Connector NA-PJ-6 N/A(S507) 28-Feb-2023 03-Feb-2022
Biconical antenna Schwarzbeck VHBB9124/BBA9106 1333 31-Dec-2022 15-Dec-2021
Log periodic antenna Schwarzbeck VUSLP9111B 346 31-Oct-2022 15-Oct-2021
Attenuator TOYO Connector NA-PJ-6/6dB N/A(S541) 30-Sep-2023 28-Sep-2022
Attenuator TAMAGAWA.ELEC CFA-10/3dB N/A(S503) 31-Jul-2023 14-Jul-2022
Preamplifier TSJ MLA-100M18-B02-40 1929118 31-Dec-2022 22-Dec-2021
Attenuator AEROFLEX 26A-10 081217-08 31-Dec-2022 22-Dec-2021
Double ridged guide antenna ETS LINDGREN 3117 00052315 30-Jun-2023 22-Jun-2022
Attenuator HUBER+SUHNER 6803.17.B N/A(2340) 31-Dec-2022 23-Dec-2021
Double ridged guide antenna A.H.Systems Inc. SAS-574 469 31-Aug-2023 19-Aug-2022
Preamplifier TSJ MLA-1840-B03-35 1240332 31-Aug-2023 19-Aug-2022
Notch Filter Micro-Tronics BRM50702 G433 30-Sep-2023 28-Sep-2022
SUCOFLEX104/9m MY30037/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/1m my24610/4 31-Dec-2022 22-Dec-2021
) SUCOFLEX104/8m SN MY30033/4 31-Dec-2022 22-Dec-2021
Microwave cable HUBER+SUHNER
SUCOFLEX104/1m MY32976/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/2m SN MY28404/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/7m 41625/6 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V6.0.140 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) 31-May-2023 28-May-2022
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) 31-May-2023 28-May-2022
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) 31-Dec-2022 22-Dec-2021
Line impedance stabilization network W;i:“ﬂew'ca' TNW-407F2 12-17-110-2 30-Jun-2023 15-Jun-2022
Microwave cable HUBER+SUHNER SUCOFLEX104/5m MY33601/4 31-Oct-2022 26-Oct-2021
Microwave cable HUBER+SUHNER SUCOFLEX104/2m MY37268/4 31-Oct-2022 28-Oct-2021
Coaxial cable HUBER+SUHNER RG214/U/10m N/A (S194) 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.
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[Plot & Calculation]

11b

Spectrum | -
Ref Level 20.00 o = RBW 10 Mz
= Att 30dB @ SWT 2ms @ VBW 10 MHz
seL
[@1Pk Clrw _]
D217 0.79 )|
- 1.02325 ms|
mif1] bD2 4.81 dBm)
510.75 ps|
0 50
-10
-20
=30
40
50
-60
-70
CF 2.412 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Tre | X-value | v-value | Function Function Result |
M1 1 510.75 ps 4.81 dBm
D1 M1 1 993.25 ps 0.73 dB
D2 M1 1 1.02325 ms 0.79 dB

il

J

Duty Cycle = Ton / (Ton + Toff) = 993.25[us] / (993.25[us] + 30[us]) =97.07[%]

119

&)

Ref Level 20.00 dBm
o att
SGL

© RBW 10 MHz

3008 @ SWT 5ms @ VBW 10 MHz

[@1rk Cirw

D2[1]

s
R i e e e

1.44000 ms|

itpitol

1.26500 ms|

CF 2.412 GHz

1001

pts

500.0 ps/

Marker
Type | Ref | Tre | X-valu
M1 1

e | vy-value
1.265 ms

-val
7.30 dém

| Function |

Function Result |

D1 Mi| 1
D2 Mi| 1

1375 ms
1.44 ms

0.41d8
-0.36 dB.

)

J

Duty Cycle = Ton / (Ton + Toff) = 1375[us] / (1375[us] + 65[us]) =95.49[%]

11n (HT20)

Spectrum | -
Ref Level 20.00 o  RBW 10 MHz
= Att 30dB @ SWT 5ms @ VBW 10 MHz
s6L
[@ 17k Cirw _]
D217 0.07 ab)|
M2 Ls] 1.33000 ms}
1 ¥ -
LA & e iRt
1.16500 ms|
o
-10
-20
=30
40
50
-60
-70
CF 2.412 GHz 1001 pts 500.0 ps/
Marker
Type | Ref | Tre | X-value |__Y-value | Function | Function Result |
M1 1 1.165 ms 9.67 dBm
D1 M1 1 1.275 ms -2.81 dB
D2 M1 1 1.33 ms 0.07 dB

)

J

Duty Cycle = Ton / (Ton + Toff) = 1275[us] / (1275[us] + 55[us]) =95.86[%]

TUV SUD Japan Ltd.

Test Report Rev. FCC-C5.0 Page 75 of 75

Japan



